
CT-S401/CT-S310II Series Service Manual 

3. SERVICE PARTS LIST 
Remarks: All the parts used in the product are contained in �SERVICE PARTS LIST� in this Service Manual.  However, 

note that all of them are not available with customers.

When placing an order for service parts, refer to the Parts Price List published separately.  If you need the 

Parts Price List, consult the local distributor from whom you purchased this product.

 

3-1. Mechanical Parts List 

No. Part No. Part Name Q'ty Remarks 

1 TZ44143-0 FRAME, MAIN-03 1  

2 TZ25802-0 SA, MOTOR-03 1  

3 E00130-060F SCREW, PHT, M3  6 2  

4 TZ20202-0 GEAR, REDUCTION 1  

5 TZ24232-0 COVER, GEAR-03 1  

6 E14030-060F SCREW, BHT (ST), M3.0  6 1  

7 TZ44106-0 LEVER L, PLATEN LOCK 1  

8 TZ44107-0 LEVER R, PLATEN LOCK 1  

9 TZ44108-0 PLATE, PLATEN LOCK LEVER 1  

10 E11130-060F SCREW, PHT (ST), M3.0  6 4  

11 TZ23630-0 SPRING, LEVER PLATEN LOCK-03 1  

12 TZ69903-0 TUBE, ID6.68/OD7.58/L9 1  

13 TZ56239-0 LEVER, COVER OPEN-03 1  

14 E14030-060F SCREW, BHT(ST), M3.0 6 1  

15 TZ44110-0 LEVER L, CUTTER RELEASE 1  

16 TZ44111-0 LEVER R, CUTTER RELEASE 1  

17 TZ23604-0 SPRING, LEVER CUTTER 2  

18 TZ69903-0 TUBE, ID6.68/OD7.58/L9 2  

19 TZ44205-0 COVER, CUTTER LEVER 2  

20 TZ44145-0 BASE, HEAD SUPPORT-03 1  

21 E14030-060F SCREW, BHT (ST), M3.0  6 2  

22 TZ68716-0 SA, COVER OPEN SENSOR-F2 1  

23 E13517-070F SCREW, No. 0, PHT (BT #3), M1.7  7 1  

24 TZ68715-0 SA, COVER OPEN SENSOR 2 1  

- 34 - 



CT-S401/CT-S310II Series Service Manual 

- 35 - 

No. Part No. Part Name Q'ty Remarks 

25 E13517-070F SCREW, No. 0, PHT (BT #3), M1.7  7 2  

26 TZ44229-0 LEVER, INTERLOCK SENSOR-03 1  

27 PH22001-0 SHAFT, LEVER 1  

28 TZ23631-0 SPRING, LEVER INTERLOCK-03 1  

TZ56234-0 COVER, TOP-03 (1) White 
29 

TZ56235-0 COVER, TOP BK-03 (1) Black 

30 TZ99903-0 LABEL, PAPER CAUTION 1  

31 TZ44144-0 HOLDER, PLATEN-03 1  

32 TZ2850 -  SA, PLATEN 1  

33 TZ20201-0 GEAR, PLATEN 1  

34 TZ21401-0 BUSHING, PLATEN 2  

35 TZ44116-0 WASHER, PLATEN 1  

36 E60340-000F E-RING, 4 2  

37 TZ99101-0 PLATE, FIXED BLADE 1  

38 TZ24101-0 GUIDE 3, PAPER 1  

39 E16930-060F SCREW, PHT (ST, SW + PW), M3.0  6 2  

40 TZ44230-0 GUIDE PAPER COURSE-03 1  

41 E14030-060F SCREW, BHT (ST), M3.0  6 2  

42 E17930-080F SCREW, BHT (BT), M3.0  8 2  

43 TZ44805-0 SA, PE-03 1  

44 TZ24233-0  BASE, PE SENSOR-03 1 Not supplied 

45 TZ24234-0  LEVER, PE SENSOR-03 1 Not supplied 

46 TZ23629-0  SPRING, PE SENSOR-03 1 Not supplied 

47 TZ68703-0  SA, PE SENSOR 1 Not supplied 

48 E16220-040F  SCREW, NO.0, TFH (BT4-0.5) M2.0  4 2 Not supplied 

49 TZ44226-0 HOLDER, PAPER-03 1  

50 TZ44204-0 POP-UP_COVER 1  

51 TZ23632-0 SPRING, POP-UP-03 1  

52 E16220-040F SCREW, NO.0, TFH (BT4-0.5) M2.0  4 2  

53 E17930-080F SCREW, BHT (BT), M3.0  8 2  

54 TZ99701-0 SA, CUTTER UNIT 1  
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No. Part No. Part Name Q'ty Remarks 

55 TZ67710-0 SA, CUTTER CABLE 1  

56 TZ09806-0 SA, HEAD-03 1  

57 TZ67901-0 CABLE, HEAD FFC 1  

58 TZ04203-0 SLIDE, HEAD SPRING-03 1  

59 TZ44105-0 HOLDER, HEAD SPRING 1  

60 TZ43101-0 LEAF, CUTTER FRAME 1  

61 TZ23628-0 SPRING, HEAD-03 3  

TZ56232-0 CASE-03 (1) White 
62 

TZ56233-0 CASE, BK-03 (1) Black 

63 TZ56238-0 PANEL, OPERATION-03 1  

64 TZ54117-0 SHEET, OPE-PANE FEED-03 1  

65 TZ44225-0 LEVER, FEED SW-03 1  

66 E17930-080F SCREW, BHT (BT), M3.0  8 1  

67 TZ54103-0 LOGO, CITIZEN 2  

TZ56236-0 COVER, FRONT-03 (1) White 
68 

TZ56237-0 COVER, FRONT BK-03 (1) Black 

69 TZ99902-0 LABEL, CAUTION 1  

70 TZ44141-0 FRAME, BOTTOM-03 1  

71 TZ54118-0 RUBBER, FOOT-03 4  

72 TZ99901-0 LABEL, FCC ICES VCCI-A 1  

73 E14030-060F SCREW, BHT (ST), M3.0  6 2  

74 TZ66735-0 SA, MAIN PCB30 (ENG) 1  

75 TZ66737-0 SA, MAIN PCB30 (CHN) 1  

76 TZ54120-0 RUBBER FOOT PCB-03 1  

77 TZ44150-0 COVER DR CONNECTOR-03 1  

78 E11630-050F SCREW, TP (ST), M3  5 3  

79 TZ54116-0 PLATE_IF-03 1  

80 NJ90905-0 LABEL, DK 1  

81 C6390-071# LOCK SCREW (INCH) 2  

82 E14030-060F SCREW, BHT (ST), M3.0  6 1  

83 TZ44142-0 FRAME, MIDDLE-03 1  

84 TZ44228-0 COVER, LEVER SW-03 1  
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No. Part No. Part Name Q'ty Remarks 

85 TZ66811-0 UNIT, POWER SUPPLY 1  

86 E11630-050F SCREW, TP (ST), M3  5 3  

87 TZ44149-0 SHEET L, INSULATION-03 1  

88 E16730-080F SCREW, FHT (ST) M3  8 2  

89 E00840-050F SCREW, PHT (EXT.TW), M4.0  5 1  

90 E16330-060F SCREW, PHT (ST#3 TW), M3.0  6 1  

91 TZ59901-0 LWS-1S (CABLE, CLAMP) 1  

TZ56240-0 COVER, POWER SWITCH-03 (1) White 
92 

TZ56241-0 COVER, POWER SWITCH BK-03 (1) Black 

93 TZ44227-0 PARTITION, PAPER-03 1  

94 TZ54118-0 RUBBER, FOOT-03 4  

95 TZ54119-0 PLATE, WALL HANGING-03 1  

96 E14030-060F SCREW, BHT (ST), M3.0  6 2  
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List of Screws Used 
 

Part No. Part Name No. 

E00130-060F SCREW, PHT, M3.0  6 3 

E00840-050F SCREW, PHT (EXT.TW), M4.0  5 89 

E11130-060F SCREW, PHT (ST), M3.0  6 10 

E11630-050F SCREW, TP (ST), M3  5 78, 86 

E13517-070F SCREW, NO.0, PHT (BT#3), M1.7  7 23, 25 

E14030-060F SCREW, BHT (ST), M3.0  6 6, 14, 21, 41, 73, 82, 96 

E16220-040F SCREW, NO.0, TFH (BT4-0.5) M2.0  4 48, 52 

E16330-060F SCREW, PHT (ST#3 TW), M3.0  6 90 

E16730-080F SCREW, FHT (ST) M3  8 88 

E16930-060F SCREW, PHT (ST, SW + PW), M3.0  6 39 

E17930-080F SCREW, BHT (BT), M3.0  8 42, 53, 66 

C6390-071# LOCK SCREW (INCH) 81 
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3-1-1. Mechanical Exploded Diagrams 

Exploded diagram 1 
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Exploded diagram 2 
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Exploded diagram 3 
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Exploded diagram 4 
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